oy

A
CNAS L0748

AT A

NO.1114020148
& & IR &F

Test Report

LA KB CP502440 3.0V 1200mAh
Name of Sample: /
_3%;}{,_'51‘;43‘—_; SRR AR R A R A 7]

Consignor: /

Shanghai Research Institute of Chemical Industry Testing Centre

I



LB TAR AR
BB R E

SRICI Testing Centre Test Report NO. 1114020148
1/3
% L — WM CP502440 3.0V 1200mAh
oo 4 AR Chinese
Name of Sample EX /
it. English
b 1114020148
Sample No.
. RRE BRIR AR A AR
Consignor /
Ver. HEFESL BRI AR R A
Manufacturer /
ATy % WA E (LT RRFSHNENT MEEA) 17th) FEERME188% K.
UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS” Model
Test method Regulations(17th) special provisions 188
jhe A ‘ PV T S—— A }
A E (ETRRFISHINENS MBEEA) (17th) FERME188% K.
Criterion UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS” Model K
Regulations (17th) special provisions 188 S
- Sy 5T FUAR R4 (410mm X 260mm X 210mm) , P4 229004 HR Lt . zey
Appearance Rectangle corrugated carton(410mmX 260mmX 210mm), containing 900 lithium batteries. \ =
v \
; <, Ay % ! |
i LAk 2014-02-25 HrRlAiE B 3 2014-02-26 ~ 2014-02-26 \_ ¢
Accepted Date Test Date e
) L 2mPE A% . BEABENK
R A 1.2m Drop test. Gross Weight Measure
4| Testitems T N
BN LT ARG AR L. 2K BRTE 1AM, SRy i BBt ?ﬁ%ﬁ%%ﬁ?ﬂﬁ%‘?&ﬁﬁ
. PRI 3 R A WAYIHER R N ERER9. ke (BF) . =3
RIS The tested package is capable of withstanding a~1.2m dmopstest in ady orientation
without damage to cells or batteries containddithéreinwithout ‘é:hif‘iing of the
Conclusion contents so as to allow battery to battery or\cellto cell comtactfand without
release of contents.The weight of the package is-9.7kg gross massy
ERH (Date) : (1 2014-02427
é"]i WAEE: BRHEH . Inner package:plasf‘i‘é“{fay.
Comment
B8 FhR R / YRE R A
Consignor 430040
Address Post Code
P2 7 LR FAL %ﬁ% %) ﬁ] Z! <
Approver: “ 'W Checker: Compiler: |
RE

Titles Bl TFE0T (Vice chief engineer)
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% ’Vl\%jﬁ E] /g’ﬂ: *5=>1*——§/‘kikﬁ<>ﬁ’§'$k% ﬁﬂ‘]g‘k% ’i‘;ﬁg&% é’/i
55 | Name of Test | Standard requirement or The T tRu it c luA R K
No Items Clause Number of Standard eatinesth onclusion ema
ARERHH, WEDTE
el oxrmrmmen |y,
A W@%m B The package is not
i"i)) (17th) F oK HLE 1885 cracked, the contents
ZI\;ITED — % are not damaged and
¥ |not shifted.
“Recommendations on the
TRANSPORT OF DANGEROUS
GOODS” Model | BERBR, P25
Regulations(17th) 7 X
1. 2% special provisions 188 The package is not
1 Eﬁiﬁﬁﬁgﬁ % | cracked, the contents
12 are not damaged and G /
Dr(;pn'll'est V% |not shifted. Passed
The package is not
#k | cracked, the contents
are not damaged and
7% [not shifted.
BAE (KT RRRYEE
R
’ Y (17th) ¥ERMLE 188%%
A j ) RETRILAE 188
bREY '
BEN UNITED NATTONS 9. 7Kg " /
9 Gross “Recommendations on the Passed
Weight TRANSPORT OF DANGEROUS
Measure GOODS” Model
Regulations(17th)
special provisions 188
RIHRAE FREGHLE :19°C
Test Environment Ambient temperature:19°C
Condition
BERE .
R Test Item
a R Y
Subcontracted Test RS A fﬁ: / b Ff /
Condition Subcontracted ame = ‘ode
Laboratory o3k / e /
Address Tel
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